

Report for:

**Mr. Javier Gonzalez**  
**XRF Research Inc.**  
9921 Carmel Mountain Rd. #326  
San Diego, CA 92129

---

Regarding: Eurofins EPK Built Environment Testing, LLC  
Project: 3291 Buckman Springs Road, Pine Valley, CA; Asbestos Survey  
EML ID: 3096821

Approved by:

Dates of Analysis:  
Asbestos PLM: 12-05-2022



Approved Signatory  
Roshanak Kalantari

Service SOPs: Asbestos PLM (EPA 40CFR App E to Sub E of Part 763 & EPA METHOD 600/R-93-116, SOP EM-AS-S-1267)  
NVLAP Lab Code 200945-0

---

All samples were received in acceptable condition unless noted in the Report Comments portion in the body of the report. The results relate only to the samples as received and tested. The results include an inherent uncertainty of measurement associated with estimating percentages by polarized light microscopy. Measurement uncertainty data for sample results with >1% asbestos concentration can be provided when requested.

Eurofins EPK Built Environment Testing, LLC ("the Company"), a member of the Eurofins Built Environment Testing group of companies, shall have no liability to the client or the client's customer with respect to decisions or recommendations made, actions taken or courses of conduct implemented by either the client or the client's customer as a result of or based upon the Test Results. In no event shall the Company be liable to the client with respect to the Test Results except for the Company's own willful misconduct or gross negligence nor shall the Company be liable for incidental or consequential damages or lost profits or revenues to the fullest extent such liability may be disclaimed by law, even if the Company has been advised of the possibility of such damages, lost profits or lost revenues. In no event shall the Company's liability with respect to the Test Results exceed the amount paid to the Company by the client therefor.

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

<b>Total Samples Submitted:</b>	89
<b>Total Samples Analyzed:</b>	89
<b>Total Samples with Layer Asbestos Content &gt; 1%:</b>	4

**Location: 1, Building C, Unfinished Drywall/Joint Compound, Room 11, W Wall**

Lab ID-Version‡: 14950938-1

Sample Layers	Asbestos Content
White Texture	ND
Cream Tape	ND
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	15% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 2, Building C, Unfinished Drywall/Joint Compound, Room 9, N Wall**

Lab ID-Version‡: 14950939-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 3, Building C, Unfinished Drywall/Joint Compound, Room 7, N Wall**

Lab ID-Version‡: 14950940-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 4, Building C, Unfinished Drywall/Joint Compound, Room 5, E Wall**

Lab ID-Version‡: 14950941-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 5, Building C, Unfinished Drywall/Joint Compound, Room 3, E Wall**

Lab ID-Version‡: 14950942-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by -"x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 6, Building C, Unfinished Drywall/Joint Compound, Room 1, S Wall**

Lab ID-Version‡: 14950943-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 7, Building C, Unfinished Drywall/Joint Compound, West N-S Hallway, W Wall**

Lab ID-Version‡: 14950944-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 8, Building C, Smooth Texture/Brown Drywall/Joint Compound, Bathroom-2, W Wall**

Lab ID-Version‡: 14950945-1

Sample Layers	Asbestos Content
White Texture	ND
Cream Tape	ND
White Joint Compound	ND
Brown Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	15% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 9, Building C, Smooth Texture/Brown Drywall/Joint Compound, Bathroom-3,  
 NW Corner**

Lab ID-Version‡: 14950946-1

Sample Layers	Asbestos Content
White Texture	ND
Cream Tape 1	ND
White Joint Compound 1	ND
Cream Tape 2	ND
White Joint Compound 2	ND
Cream Tape 3	ND
White Joint Compound 3	ND
Brown Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 10, Building C, Smooth Texture/Brown Drywall/Joint Compound, Bathroom-4, SE Corner**

Lab ID-Version‡: 14950947-1

Sample Layers	Asbestos Content
White Texture	ND
Cream Tape	ND
White Joint Compound	ND
Brown Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	15% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 11, Building C, Wall Panel Mastic (Yellow), Janitors Closet**

Lab ID-Version‡: 14950948-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b>	Good

**Location: 12, Building C, Wall Panel Mastic (Yellow), Janitors Closet**

Lab ID-Version‡: 14950949-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b>	Good

**Location: 13, Building C, (Brown) Wall Mastic, North E-W Hallway, E Wall**

Lab ID-Version‡: 14950950-1

Sample Layers	Asbestos Content
Brown Mastic	ND
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 14, Building C, (Brown) Wall Mastic, West N-S Hallway, N Wall**

Lab ID-Version‡: 14950951-1

Sample Layers	Asbestos Content
Brown Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

**Location: 15, Building C, Black Covebase/Beige Mastic, Storage Room**

Lab ID-Version‡: 14950952-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Beige Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 16, Building C, Black Covebase/Beige Mastic, Room 12**

Lab ID-Version‡: 14950953-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Beige Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 17, Building C, Beige w/Green Specks VSF/Yellow Mastic, NW Hallway Entrance**

Lab ID-Version‡: 14950954-1

Sample Layers	Asbestos Content
Beige Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose 7% Synthetic Fibers
<b>Sample Composite Homogeneity:</b> Good	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 18, Building C, Beige w/Green Specks VSF/Yellow Mastic, NE Hallway Entrance**

Lab ID-Version‡: 14950955-1

Sample Layers	Asbestos Content
Beige Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose 7% Synthetic Fibers
<b>Sample Composite Homogeneity:</b>	Good

**Location: 19, Building C, Orange 12x12 VFT/Black Mastic, IT Closet**

Lab ID-Version‡: 14950956-1

Sample Layers	Asbestos Content
Orange Floor Tile	2% Chrysotile
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	2% Polyethylene
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 20, Building C, Orange 12x12 VFT/Black Mastic, Janitors Closet**

Lab ID-Version‡: 14950957-1

Sample Layers	Asbestos Content
Orange Floor Tile	2% Chrysotile
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	2% Polyethylene
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 21, Building C, Multi-Brown Laminate Vinyl Floor, SW Hallway Entrance**

Lab ID-Version‡: 14950958-1

Sample Layers	Asbestos Content
Brown Flooring	ND
<b>Composite Non-Asbestos Content:</b>	5% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".



Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 22, Building C, Multi-Brown Laminate Vinyl Floor, Storage Room**

Lab ID-Version‡: 14950959-1

Sample Layers	Asbestos Content
Brown Flooring	ND
<b>Composite Non-Asbestos Content:</b>	5% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Good

**Location: 23, Building C, Carpet Mastic/Multi-Color 12x12 VFT/Black Mastic, Room 9**

Lab ID-Version‡: 14950960-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
Multicolored Floor Tile	2% Chrysotile
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	2% Polyethylene
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 24, Building C, Carpet Mastic/Multi-Color 12x12 VFT/Black Mastic, Room 12**

Lab ID-Version‡: 14950961-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
Multicolored Floor Tile	2% Chrysotile
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	2% Polyethylene
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 25, Building C, Gray w/Dark Specks VSF/Yellow Mastic, East N-S Hallway**

Lab ID-Version‡: 14950962-1

Sample Layers	Asbestos Content
Gray Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 26, Building C, Gray w/Dark Specks VSF/Yellow Mastic, East N-S Hallway** Lab ID-Version‡: 14950963-1

Sample Layers	Asbestos Content
Gray Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 27, Building C, Gray VSF/Yellow Mastic, Bathroom - 1** Lab ID-Version‡: 14950964-1

Sample Layers	Asbestos Content
Gray Sheet Flooring	ND
Yellow Mastic	ND
White Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 28, Building C, Gray VSF/Yellow Mastic, Bathroom - 2** Lab ID-Version‡: 14950965-1

Sample Layers	Asbestos Content
Gray Sheet Flooring	ND
Yellow Mastic	ND
White Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 29, Building C, Gray Ceramic Tile Floor/Gray Grout, Bathroom - 3** Lab ID-Version‡: 14950966-1

Sample Layers	Asbestos Content
Gray Ceramic Tile	ND
Gray Grout	ND
Off-White Mastic	ND
White Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

### ASBESTOS PLM REPORT

**Location: 30, Building C, Gray Ceramic Tile Floor/Gray Grout, Bathroom - 4**

Lab ID-Version‡: 14950967-1

Sample Layers	Asbestos Content
Gray Ceramic Tile	ND
Gray Grout	ND
Off-White Mastic	ND
White Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 31, Building C, Leveling Compound, NW Hallway Entrance**

Lab ID-Version‡: 14950968-1

Sample Layers	Asbestos Content
Tan Mastic	ND
White Leveling Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 32, Building C, Leveling Compound, NE Hallway Entrance**

Lab ID-Version‡: 14950969-1

Sample Layers	Asbestos Content
Tan Mastic	ND
White Leveling Compound	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 33, Building C, Carpet Mastic/Concrete Foundation, Room 10**

Lab ID-Version‡: 14950970-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
Gray Concrete	ND
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 34, Building C, Carpet Mastic/Concrete Foundation, Room 5**

Lab ID-Version‡: 14950971-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
Gray Concrete	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 35, Building C, 2x4 Ceiling Tiles, South E-W Hallway**

Lab ID-Version‡: 14950972-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	30% Cellulose 30% Glass Fibers
<b>Sample Composite Homogeneity:</b> Good	

**Location: 36, Building C, 2x4 Ceiling Tiles, Room 13**

Lab ID-Version‡: 14950973-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	30% Cellulose 30% Glass Fibers
<b>Sample Composite Homogeneity:</b> Good	

**Location: 37, Building C, Exterior Wood Panel Siding Mastic (Yellow), West Facing Wall**

Lab ID-Version‡: 14950974-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by -"x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 38, Building C, Exterior Wood Panel Siding Mastic (Yellow), East Facing Wall**

Lab ID-Version‡: 14950975-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

**Location: 39, Building C, HVAC Vibration Dampener, NW HVAC on Roof**

Lab ID-Version‡: 14950976-1

Sample Layers	Asbestos Content
White Semi-Fibrous Material	ND
<b>Composite Non-Asbestos Content:</b> 40% Glass Fibers	
<b>Sample Composite Homogeneity:</b> Good	

**Location: 40, Building C, HVAC Vibration Dampener, SE HVAC on Roof**

Lab ID-Version‡: 14950977-1

Sample Layers	Asbestos Content
White Semi-Fibrous Material	ND
<b>Composite Non-Asbestos Content:</b> 40% Glass Fibers	
<b>Sample Composite Homogeneity:</b> Good	

**Location: 41, Building C, Shingle Roof Core, East**

Lab ID-Version‡: 14950978-1

Sample Layers	Asbestos Content
Black Roofing Shingle with Multicolored Pebbles	ND
Black Roofing Shingle with Orange Pebbles	ND
<b>Composite Non-Asbestos Content:</b> 15% Glass Fibers	
<b>Sample Composite Homogeneity:</b> Moderate	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

### ASBESTOS PLM REPORT

**Location: 42, Building C, Shingle Roof Core, West**

Lab ID-Version‡: 14950979-1

Sample Layers	Asbestos Content
Black Roofing Shingle with Multicolored Pebbles	ND
Black Roofing Shingle with Orange Pebbles	ND
<b>Composite Non-Asbestos Content:</b>	15% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 43, Building C, Rolled Roof Core, NW**

Lab ID-Version‡: 14950980-1

Sample Layers	Asbestos Content
Black Roofing Shingle with White Pebbles	ND
Black Roofing Tar and Felt 1	ND
Black Roofing Tar and Felt 2	ND
Black Roofing Tar and Felt 3	ND
Black Roofing Tar and Felt 4	ND
<b>Composite Non-Asbestos Content:</b>	15% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 44, Building C, Rolled Roof Core, SE**

Lab ID-Version‡: 14950981-1

Sample Layers	Asbestos Content
Black Roofing Shingle with White Pebbles	ND
Black Roofing Tar and Felt 1	ND
Black Roofing Tar and Felt 2	ND
Black Roofing Tar and Felt 3	ND
Black Roofing Tar and Felt 4	ND
<b>Composite Non-Asbestos Content:</b>	15% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 45, Building C, Penetration Mastic, SE Near HVAC, on Roof**

Lab ID-Version‡: 14950982-1

Sample Layers	Asbestos Content
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	7% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by -"x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 46, Building C, Penetration Mastic, NW Near HVAC, on Roof**

Lab ID-Version‡: 14950983-1

Sample Layers	Asbestos Content
Black Mastic	ND
<b>Composite Non-Asbestos Content:</b>	7% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 47, Building C, HVAC Seam Compound, SE HVAC, on Roof**

Lab ID-Version‡: 14950984-1

Sample Layers	Asbestos Content
Off-White Non-Fibrous Material	ND
<b>Composite Non-Asbestos Content:</b>	3% Vermiculite
<b>Sample Composite Homogeneity:</b>	Good

**Location: 48, Building C, HVAC Seam Compound, NW HVAC, on Roof**

Lab ID-Version‡: 14950985-1

Sample Layers	Asbestos Content
Off-White Non-Fibrous Material	ND
<b>Composite Non-Asbestos Content:</b>	3% Vermiculite
<b>Sample Composite Homogeneity:</b>	Good

**Location: 49, Building C, HVAC Putty, SE HVAC, on Roof**

Lab ID-Version‡: 14950986-1

Sample Layers	Asbestos Content
Gray Putty	ND
<b>Composite Non-Asbestos Content:</b>	< 1% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 50, Building C, HVAC Putty, NW HVAC, on Roof**

Lab ID-Version‡: 14950987-1

Sample Layers	Asbestos Content
Gray Putty	ND
<b>Composite Non-Asbestos Content:</b> < 1% Cellulose	
<b>Sample Composite Homogeneity:</b> Good	

**Location: 51, Bungalow P1, Carpet Tile and Mastic, Room 1**

Lab ID-Version‡: 14950988-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b> 40% Synthetic Fibers	
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 52, Bungalow P1, Carpet Tile and Mastic, Room 1**

Lab ID-Version‡: 14950989-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b> 40% Synthetic Fibers	
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 53, Bungalow P1, Wall Panel Mastic, Bathroom - 1**

Lab ID-Version‡: 14950990-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by -"x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".



Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 54, Bungalow P1, Wall Panel Mastic, Bathroom - 1**

Lab ID-Version‡: 14950991-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

**Location: 55, Bungalow P1, Black Covebase/Beige Mastic, Room -1**

Lab ID-Version‡: 14950992-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Beige Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 56, Bungalow P1, Black Covebase/Beige Mastic, Room -1**

Lab ID-Version‡: 14950993-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Beige Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 57, Bungalow P1, Gray VSF/Mastic, Bathroom-1**

Lab ID-Version‡: 14950994-1

Sample Layers	Asbestos Content
Gray Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose
<b>Sample Composite Homogeneity:</b> Moderate	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by -"x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

### ASBESTOS PLM REPORT

**Location: 58, Bungalow P1, Gray VSF/Mastic, Bathroom-1**

Lab ID-Version‡: 14950995-1

Sample Layers	Asbestos Content
Gray Sheet Flooring with Fibrous Backing	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	20% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 59, Bungalow P1, Roof Core**

Lab ID-Version‡: 14950996-1

Sample Layers	Asbestos Content
Black Roofing Shingle with White Pebbles	ND
Black Roofing Tar and Felt 1	ND
Black Roofing Tar and Felt 2	ND
<b>Composite Non-Asbestos Content:</b>	15% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 60, Bungalow P1, Roof Core**

Lab ID-Version‡: 14950997-1

Sample Layers	Asbestos Content
Black Roofing Shingle with White Pebbles	ND
Black Roofing Tar and Felt 1	ND
Black Roofing Tar and Felt 2	ND
<b>Composite Non-Asbestos Content:</b>	15% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 61, Bungalow P1, Exterior Siding Vapor Barrier**

Lab ID-Version‡: 14950998-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 62, Bungalow P1, Exterior Siding Vapor Barrier**

Lab ID-Version‡: 14950999-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 63, Bungalow P2, 2x4 Ceiling Tile, Room 1, W**

Lab ID-Version‡: 14951000-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	75% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 64, Bungalow P2, 2x4 Ceiling Tile, Room 1, E**

Lab ID-Version‡: 14951001-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	75% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 65, Bungalow P2, Yellow Carpet Mastic, Room 1**

Lab ID-Version‡: 14951002-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 66, Bungalow P2, Yellow Carpet Mastic, Room 1**

Lab ID-Version‡: 14951003-1

Sample Layers	Asbestos Content
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Good	

**Location: 67, Bungalow P2, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951004-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 68, Bungalow P2, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951005-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 69, Bungalow P2, Exterior Siding Vapor Barrier, NE Corner**

Lab ID-Version‡: 14951006-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b> 80% Cellulose	
<b>Sample Composite Homogeneity:</b> Good	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 70, Bungalow P2, Exterior Siding Vapor Barrier, SE Corner**

Lab ID-Version‡: 14951007-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 71, Bungalow P3, Drywall, Room 1, N**

Lab ID-Version‡: 14951008-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 72, Bungalow P3, Drywall, Room 1, N**

Lab ID-Version‡: 14951009-1

Sample Layers	Asbestos Content
White Joint Compound	ND
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 73, Bungalow P3, Drywall, Room 1, S**

Lab ID-Version‡: 14951010-1

Sample Layers	Asbestos Content
White Drywall with Brown Paper	ND
<b>Composite Non-Asbestos Content:</b>	10% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 74, Bungalow P3, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951011-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 75, Bungalow P3, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951012-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 76, Bungalow P3, Carpet Mastic, Room 1**

Lab ID-Version‡: 14951013-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b> 40% Synthetic Fibers	
<b>Sample Composite Homogeneity:</b> Moderate	

**Location: 77, Bungalow P3, Carpet Mastic, Room 1**

Lab ID-Version‡: 14951014-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b> 40% Synthetic Fibers	
<b>Sample Composite Homogeneity:</b> Moderate	

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

### ASBESTOS PLM REPORT

**Location: 78, Bungalow P3, Exterior Siding Vapor Barrier**

Lab ID-Version‡: 14951015-1

Sample Layers	Asbestos Content
Brown Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 79, Bungalow P3, Exterior Siding Vapor Barrier**

Lab ID-Version‡: 14951016-1

Sample Layers	Asbestos Content
Brown Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 80, Bungalow P3, Roof Core, North**

Lab ID-Version‡: 14951017-1

Sample Layers	Asbestos Content
Black Roofing Shingle	ND
Black Roofing Tar and Felt	ND
<b>Composite Non-Asbestos Content:</b>	10% Glass Fibers 10% Synthetic Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 81, Bungalow P3, Roof Core, South**

Lab ID-Version‡: 14951018-1

Sample Layers	Asbestos Content
Black Roofing Shingle with White Pebbles	ND
Black Roofing Tar and Felt 1	ND
Black Roofing Tar and Felt 2	ND
<b>Composite Non-Asbestos Content:</b>	15% Synthetic Fibers 7% Glass Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".

Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

**ASBESTOS PLM REPORT**

**Location: 82, Bungalow P4, 2x4 Ceiling Tile, Room 1**

Lab ID-Version‡: 14951019-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	75% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 83, Bungalow P4, 2x4 Ceiling Tile, Room 1**

Lab ID-Version‡: 14951020-1

Sample Layers	Asbestos Content
Gray Ceiling Tile with White Surface	ND
<b>Composite Non-Asbestos Content:</b>	75% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 84, Bungalow P4, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951021-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 85, Bungalow P4, Black Covebase/Mastic, Room 1**

Lab ID-Version‡: 14951022-1

Sample Layers	Asbestos Content
Black Baseboard	ND
Yellow Mastic	ND
<b>Sample Composite Homogeneity:</b>	Moderate

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".



Client: XRF Research Inc.  
 C/O: Mr. Javier Gonzalez  
 Re: 3291 Buckman Springs Road, Pine Valley, CA;  
 Asbestos Survey

Date of Sampling: 11-29-2022  
 Date of Receipt: 11-30-2022  
 Date of Report: 12-05-2022

### ASBESTOS PLM REPORT

**Location: 86, Bungalow P4, Carpet Mastic, Room 1**

Lab ID-Version‡: 14951023-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	40% Synthetic Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 87, Bungalow P4, Carpet Mastic, Room 1**

Lab ID-Version‡: 14951024-1

Sample Layers	Asbestos Content
Multicolored Carpet	ND
Yellow Mastic	ND
<b>Composite Non-Asbestos Content:</b>	40% Synthetic Fibers
<b>Sample Composite Homogeneity:</b>	Moderate

**Location: 88, Bungalow P4, Exterior Siding Vapor Barrier, NW Corner**

Lab ID-Version‡: 14951025-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

**Location: 89, Bungalow P4, Exterior Siding Vapor Barrier, SW Corner**

Lab ID-Version‡: 14951026-1

Sample Layers	Asbestos Content
Black Vapor Barrier	ND
<b>Composite Non-Asbestos Content:</b>	80% Cellulose
<b>Sample Composite Homogeneity:</b>	Good

The test report shall not be reproduced except in full, without written approval of the laboratory. The report must not be used by the client to claim product certification, approval, or endorsement by any agency of the federal government. The Company reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified.

Inhomogeneous samples are separated into homogeneous subsamples and analyzed individually. ND means no fibers were detected. When detected, the minimum detection and reporting limit is less than 1% unless point counting is performed. Floor tile samples may contain large amounts of interference material and it is recommended that the sample be analyzed by gravimetric point count analysis to lower the detection limit and to aid in asbestos identification.

‡ A "Version" indicated by "-x" after the Lab ID# with a value greater than 1 indicates a sample with amended data. The revision number is reflected by the value of "x".